
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Public Health Engg: Sub Division 
Bhakkar 
(Urban Sewerage / Drainage, PCC Slab Brick Pavement in Bhakkar City.) 

 
Reference # CED/TFL 6188 (Dr. M KAshif)    Dated: 18-12-2024 
Reference of the request letter # 174/BK     Dated: 08-11-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  20-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.246 2 0.304 ------ 0.072 2040 2840 ------ 62070 ------ 86500 1.40 17.5 

 

2 0.243 2 0.301 ------ 0.071 2040 2800 ------ 63070 ------ 86600 1.60 20.0   

3 0.378 3 0.376 0.11 0.111 3400 5100 68200 67400 102200 101100 1.20 15.0  

4 0.377 3 0.375 0.11 0.111 3400 5000 68200 67720 100200 99600 1.30 16.3  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only four samples for tensile test 
               

Bend Test 
 

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK – TURPAK jv 
Reconstruction of Old P&D Building, Lahore. 

 
Reference # CED/TFL 6193 (Dr. M Kashif)     Dated: 19-12-2024 
Reference of the request letter # 4674/P&D/13/09/AZL/78   Dated: 18-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.374 3 0.374 0.11 0.110 3200 5000 64200 64180 100200 100300 1.30 16.3 
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- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer  
Jers Consultancy (Pvt) Ltd 
Kingri Musa Khail 

 
Reference # CED/TFL 6194 (Dr. M Kasif)     Dated: 19-12-2024 
Reference of the request letter # 458-J04-RE/26        Dated: 13-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.306 3 0.339 0.11 0.090 3200 4700 64200 78340 94200 115100 1.50 18.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Resident Engineer  
MM Pakistan (Pvt) Ltd. 
Upgradation of Sewerage System and Construction of Waste Water Treatment Plant 
(WWTP) Gojra City. 

 
Reference # CED/TFL 6198 (Dr. M Kasif)     Dated: 19-12-2024 
Reference of the request letter # MMP/1095/Kamalia/DW/75/2024     Dated: 19-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.365 3 0.370 0.11 0.107 3400 4700 68200 69810 94200 96500 1.30 16.3 

K
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2 0.362 3 0.368 0.11 0.106 3400 4600 68200 70510 92200 95400 1.50 18.8 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 To 
Resident Engineer 
Engineering Consultancy Services Punjab (Pvt) Ltd. 
Development Model Cattle Market, Jhang. 
   

Reference # CED/TFL 6199 (Dr. M Kashif)     Dated: 19-12-2024 
Reference of the request letter # ECSP/CMJ/RE/12    Dated: 02-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.381 3 0.378 0.11 0.112 3200 4900 64200 62950 98200 96400 1.30 16.3 

A
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2 0.380 3 0.377 0.11 0.112 3200 4900 64200 63160 98200 96800 1.20 15.0 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Site Engineer, 
OZ Developers, 
Rising Beyond Pvt. Ltd. 
Construction of High-rise building “Bahria Sky” at Bahria Orchard Phase 4 Lahore. 
 

Reference # CED/TFL 6202 (Dr. M Kashif)    Dated: 20-10-2024 
Reference of the request letter # 01     Dated: 20-12-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.370 3 0.372 0.11 0.109 3600 4800 72200 73020 96200 97400 0.80 10.0  

2 0.372 3 0.373 0.11 0.109 4100 5400 82200 82680 108200 108900 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Site Engineer, 
OZ Developers, 
Rising Beyond Pvt. Ltd. 
Construction of High-rise building “Bahria Sky” at Bahria Orchard Phase 4 Lahore. 
 

Reference # CED/TFL 6202 (Dr. M Kashif)    Dated: 20-10-2024 
Reference of the request letter # 02     Dated: 20-12-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.372 3 0.373 0.11 0.109 3200 5000 64200 64470 100200 100800 1.20 15.0  

2 0.376 3 0.375 0.11 0.111 3200 4900 64200 63780 98200 97700 1.20 15.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Head Construction Site 
ABL – UML P-199 & 200 
Allied Bank 
Construction of ABL Upper Mall Lahore Plot No. 199, 200. 
 

Reference # CED/TFL 6204 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # ABL-UML-AMC-QAQC-102  Dated: 20-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  20-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.382 3 0.378 0.11 0.112 3920 5050 78600 76950 101200 99200 1.20 15.0 
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2 0.370 3 0.372 0.11 0.109 3720 4760 74600 75410 95400 96500 1.10 13.8 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
 
 
  


